CYLINDER HEAD

CRANK CASE

CRANKCASE COVER

CRANKSHAFT PISTON




FLYWHEEL

IGNITION COMP.

AIR CLEANER

CONTROL

FUEL TANK




CYLINDER HEAD

Z
o

Pari No. Description (Reqd. QTY)

120080276-T050 [HEAD COMP., CYLINDER

120220008-T040 [COVER COMP., HEAD

120250013-T040 [PACKING , HEAD COVER

380740453-T520 |TUBE , BREATHER

270960025-T040 |PLUG, SPARK

120150070-T050 [GASKET , CYLINDER

180650065-T05K  |GASKET , MUFFLER

380600117-T040 |PIN, DOWEL 10x14

OIO(N|O|O|H[(WIN]|—

380140215-0003 [BOLT , FLANGE M6x14

380140336-T040 |BOLT , FLANGE M8x60

380180095-T520 |BOLT, STUD, IN. 6x96

NINDIDIRIN| A —

380180098-T040 |BOLT, STUD, EX. 8x34




CRANKCASE

No. Pari No. Description Reqd. QTY
1 110810006-T050 |CRANK CASE 1
2 380650334-T040 |[OIL SEAL 25x41.25x6 1
3 380450514-T040 |WASHER , DRAIN PLUG10%x16x1.5 2
4 110260025-T040 BOLT , DRAIN PLUG M10%1.25%x15 2
5 281890001-T040 |ALART UNIT,OIL 1
6 380140011-0004 BOLT , FLANGE M6x10 1
7 281850150-T040 |[OIL LEVEL SWITCH 1
8 380140215-0003 BOLT , FLANGE M6x14 2
9 171750001-T040 |GEAR CUP ASSY.,GOVERNOR 1
10 380630137-0002 BEARING 6205 1
11 380450531-T040 [WASHER 6x13x1 1
12 381350004-T040 PIN, LOCK 1

1

171630001-T040

SHAFT , GOVERNOR ARM




CRANKCASE COVER

No. Pari No. Description Reqd. QTY
1 380140028-0004 |BOLT , FLANGE M8x32 6

2 110820003-T520 [COVER , CRANKCASE 1

3 110690035-T150 [CAP ASSY. 1

4 380650334-T040 |OIL SEAL 25x41.25%6 1

5 380630137-0002 [BEARING 6205 1

6 380600120-0001 PIN , DOWEL 8x14 2

7 110830007-T0O5K |PACKING , CASE COVER 1




CRANKSHAFT PISTON

No. Pari No. Description Reqd. QTY
1 130070079-T040 [RING SET 1
2 380560056-T040 |CLIP, PISTON PIN 2
3 130030083-T050 [PISTON 1
4 130060031-T040 [PIN, PISTON 2
5 130180001-T040 [CONNECTING ROD BOLT 2
6 130150039-T040 [ROD ASSY ., CONNECTING 1
7 380620050-0001 KEY 1
8 130290311-T050 [CRANKSHAFT COMP 1




STARTER SUBASSEMBLY

No. Pari No. Description Reqd. QTY
1 193500008-T040 |STARTER ASSY. 1
2 380020067-T040 |SCREW , SETTING 1
3 193550003-T040 |GUIDE , RATCHET 1
4 381150342-T040 |[SPRING, FRICTION 1
5 193540003-T040 RATCHET , STARTER 2
6 381160090-T040 [SPRING, RETURN 2
7 193520003-T040 REEL , RECOIL STARTER 1
8 193340018-T040 [SPRING , RECOIL STARTER 1
9 193560003-T040 KNOB , RECOIL STARTER 1
10 193640002-T040 [CASE COMP, RECOIL STARTER 1
11 193530004-T040 ROPE 1
12 380450004-0003 |WASHER 3
13 380140089-0003 BOLT,FLANGE 6x8 3
14 380140011-0004 BOLT,FLANGE 6x10 4




b 5
= o i_’?
| 4 4?"1;*‘
| =8
STARTER SUBASSEMBLY

No. Pari No. Description Reqd. QTY
15 160210005-T040 COVER COMP ., FAN 1
16 193490011-T040 RECOIL STARTER COMP. 1
17 271660028-T040

SWITCH ASSY., ENGINE STOP(OIL ALERT




GAS DISTRIBUTION ADJUSTMENT

No. Pari No. Description Reqd. QTY
1 140470001-T040 NUT , PIVOT ADJUSTING 2
2 140490012-T040 PIVOT , ROCKER ARM 2
3 140460030-T040 ROCKER ARM 2
4 140480012-T040 BOLT , PIVOT , ARM 2
5 140710001-T040 PLATE ASSY., 1
6 140670004-T040 ROD , PUSH 2
7 140690003-T050 LIFTER , VALVE 2
8 140320001-T040 RATOTOR, VALVE 2
9 140380017-T040 RETAINER , VALVE SPRING 2
10 140340022-T040 [SPRING, VALVE 2
11 140400011-T040 |SEAL , VALVE STEM 1
12 500550024-T040 |VALVE KIT 1
13 140020047-T050 |CAMSHAFT ASSY. 1
14 140450022-T040 ROCKER ARM COMP. 1




DIVERSION ASSY.

No. Pari No. Description Reqd. QTY
1 380140003-0005 |BOLT , FLANGE , 6x20 1

2 160200011-T040 [PLATE , SIDE 1

3 380140089-0003 |BOLT , FLANGE , 6x8 2

4 160190009-T050 [SHROUD COMP 1




CARBURETOR

No. Pari No. Description Reqd. QTY
1 170430060-TO5K |PACKING,NTAKE 1
2 170440038-T040 INSULATOR , CARBURETOR 1
3 170430048-T05K |PACKING .CARBURETOR 1
4 170430065-T040 |GASKET, AIR CLEANER 1
5 170021071-T520 |[CARBURETOR 1
6 170160039-T520 |[CARBURETOR'S NOUMENON 1
7 170180050-T040 |VALVE , FLOAT 1
8 381150336-T040 |[SPRING, VALVE SET 1
9 170280019-T040 FLOAT 1
10 170290017-T040 PIN , FLOAT 1
11 380840455-T040 |GASKET, OIL CUP 1
12 170250021-T040 |OIL CUP 1
13 380450539-T040 |GASKET, OIL CUP 1
14 380140353-T040 BOLT , OIL CUP 1




CARBURETOR

No. Pari No. Description Reqd. QTY
15 172930001-T040 [DRAIN BOLT 1

16 380450577-T040 |GASKET , DRAIN BOLT 1

17 172920002-T520

LEVER ASSY,CHOKE




FLYWHEEL

No. Pari No. Description Reqd. QTY
1 270020097-T040 |FLYWHEEL COMP. 1

2 160180007-T040 [FAN COOLING 1

3 193590005-T040 |PULLEY, STARTER 1

4 380370051-T040 |NUT SPECIAL 1




IGNITION COMP

No. Pari No. Description Reqd. QTY
1 270920162-T040 |COIL ASSY., IGNITION 1

2 270950040-T040 |CAP ASSY., NOISE SUPPRESSOR 1

3 380140102-0004 [BOLT, FLANGE 2

4 140280001-0001 CLIP,HARNESS 1




5D

—3

AIR CLEANER
No. Pari No. Description Reqd. QTY
1 180270003-T525 |NUT, TOOL BOX SETTING 1
2 180070111-T525 |COVER, AIR CLEANER 1
3 180130123-T525 |FILTER,OUTER 1
4 180330022-T525 |SEPARATOR,AIR CLEANER 1
5 380370066-0001 NUT,FLANGE 1
6 180280016-T525 |COLLAR,AIR CLEANER 1
7 170430065-T040 |PACKING,AIR CLEANER 1
8 180020311-T525 |AIR CLEANER 1




CONTROL SYSTEM

Z
o

Pari No. Description Reqd. QTY

380140011-0004 |BOLT, FLANGE, 6x10

171600003-T520 [SPRING, GOVERNOR

380250002-T040 |BOLT, QUADRATE HEAD

171620001-T040 |ARM, GOVERNOR

380370048-0001 NUT, FLANGE

171610006-T520 [SPRING, THROTTLE RETURN

171590004-T040 [ROD, GOVERNOR

171680004-T520 [RETAINER, CONTROL ASSY.

O[NP |WIN|—

171660001-T040 [SPRING

RN
(@)

Alalalalalalaalal—aIN

380200017-0005 |SCREW , 5x35




MUFFLER

No. Pari No. Description Reqd. QTY
1 180690113-T52R  [MUFFLER COMP 1
2 180571423-T52R  [MUFFLER ASSY. 1
3 380140125-0002 [BOLT M8X25 1
4 380370007-0004 |NUT M8 3




S
Q@

FUEL TANK
No. Pari No. Description Reqd. QTY
1 170490890-T52R |TANK COMP., FUEL 1
2 170870101-T611 CAP COMP.,FUEL FILLER 1
3 170720011-T611 FILTER, FUEL TANK 1
4 170980081-T251 COCK COMP., FUEL 1
5 380450444-0002 [(WASHER@6xp25x2 6
6 170710014-T520 [COLLAR, TANK CUSHION 6
7 170700125-0001 RUBBER, FUEL CUSHION 6
8 380140103-0004 BOLT, FLANGE, 6x25 6
9 380950188-0001 CLIP, TUBE 2
10 380750506-T53A |TUBE, FUEL 1
11 170010017-T350 |[STRAINER,FUEL 1
12 380750507-T53A |TUBE, FUEL 1




CONTROL PANEL

Z
o

Pari No. Description Reqd. QTY

380930032-T560 |GROMMET

271950018-T52R  |CASE,CONTROL PANEL

271290033-T520 |PROTECTOR, CIRCUIT

271290033-T520 |PROTECTOR, CIRCUIT

271920001-T566 |RECTIFIEER BRIDGE

272080001-T523 |POST,ARODE

272090001-T523 |POST,CATHDE

271890022-T560 |SOCKET

O[NP |WIN|—~

271860104-T52R  |CONTROL PANEL

281910009-T520 |VOLTMETER

_ |
=0

[ Ny QNS N QNEE NN = ) [T\ Ny QL N S Ny [ Ny QU Ny QRS N

271851124-T52R  |CONTROL PANEL ASSY




FRAME

No. Pari No. Description Reqd. QTY
1 300720215-T52R |[FRAME COMP 1
2 300790001-T520 RUBBER, RIGHT BOTTOM 2
3 380140215-0003 BOLT , FLANGE M6x14 4
4 300780001-T520 RUBBER, LEFT BOTTOM 2
5 380370007-0004 NUT, FLANGE 8
6 300770005-0001 RUBBER , SHOCK ABSORBER 4
7 300710057-T520 |[STAY, AIR CLEANER 1
8 380140215-0003 BOLT , FLANGE M6x14 3
9 170650017-T52R  |FUEL TANK BRACKET 1
10 381630001-T560 |GASKET 1
11 272980006-T525 |GOUND LINE 1
12 272030006-T501 TERMINALI SET,EARTH 1
13 380140333-0004 BOLT 6X18 1




ROTOR. STATOR

No. Pari No. Description Reqd. QTY
1 660080284-T52R |ALTERNATOR PARTS 1
2 660120002-T520 BRUSH ASSY 1
3 380450524-T520 |WASHER,PLAIN 1
4 380070291-T52R  |BOLT , HEX 1
5 660010001-T520 HOUSING,RR 1
7 380140346-T530 BOLT,FLANGE 4
8 660150109-T512 REGULATOR ASSY., VOLTAGE 1
9 380900061-T560 |TIE,CABLE 1
10 660020005-T520 |COVER,GENERATOR 1
11 380140167-0002 BOLT,FLANGE 4
12 660030001-T520 PLATE, GUARD 1




	A
	B
	气缸头(CYLINDER HEAD)
	曲轴箱体(CRANKCASE)
	曲轴箱盖（CRANKCASE COVER)
	曲轴 活塞(CRANKSHAFT PISTON)
	起动器组件(STARTER SUBASSEMBLY)1
	起动器组件(STARTER SUBASSEMBLY)2
	配气系统(GAS DISTRIBU)
	导风部件（DIVERSION ASSY)
	化油器(CARBURETOR)1
	化油器(CARBURETOR)2
	飞轮(FLYWHEEL)
	点火器(IGNITION COMP)
	空气滤清器(Air cleaner)
	调速控制系统(CONTROL SYSTEM)
	消声器(Muffler)
	燃油箱(FUEL TANK)
	控制面板(CONTROL PANEL)
	机架总成(FRAME)
	电机总成(ROTOR.STATOR) 

